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***Medications may require Prior 
Authorization or Medical Necessity Forms 

per TriCARE guidelines. See 
https://www.express-

scripts.com/frontend/open-
enrollment/tricare/fst/#/ *** 

 
NON-CONTROLLED 
 PRESCRIPTION DRUG 
 ITEMS 
 
Acetaminophen (Tylenol) 120mg, 

650mg suppository 
Acetazolamide ER 500 mg tab 
Acetic Acid/Alum Acetate Otic  
Acetic Acid/HC Otic Soln (Acetasol 

HC Otic Soln) 
Acyclovir (Zovirax) 200 cap; 400, 

800 tab, 200/5mL susp; 5% 
ointment  

Adapalene (Differin) 0.1% top crm, 
gel 
Adapalene/benzoyl peroxide 

(Epiduo) 0.1/2.5% gel 
Adalimumab (Humira) 40mg Pen 
AeroChamber 
AeroChamber w/mask (s, m, l) 
Albuterol (ProAir) HFA 90mcg/inh 

Inhaler 
Albuterol 1.25mg/3mL, 2.5mg/3mL 

(0.083%) neb; 4mg tabs; 
2mg/5ml syrup; 108 mcg/inh 
HFA 

Albuterol/Ipratropium (Combivent) 
20/100mcg MDI, 0.5-
2.5mg/3ml neb 

Alendronate (Fosamax) 5, 10, 35, 
70mg tabs 

Alfuzosin (Uroxatral) ER 10 mg tab 
Aliskiren (Tekturna) 150mg, 300mg 

tab 
Aliskiren/HCT (Tekturna HCT) 

150/12.5mg, 150/25, 
300/12.5mg, 300/25mg tab 

Allopurinol (Zyloprim) 100, 300mg 
tab 

Aluminum Chloride Hexahydrate 
(Drysol) 20% top soln 

Aluminum Hydroxide, Magnesium 
Hydroxide, and Simethicone 
(Mylanta or other 
manufactures)  

Amantadine (Gocovri) 100mg cap, 
50mg/5mL 

Amiodarone (Pacerone) 200 mg 
tab 

Amitriptyline (Elavil) 10, 25, 50, 
75mg tab 

Amlodipine (Norvasc) 2.5, 5, 10mg 
tab 

Amlodipine/Benazepril (Lotrel)  
2.5/10, 5/10, 5/20, 5/40, 10/20, 
10/40mg cap 

Amoxicillin (Amoxil) 250, 500mg 
cap; 875mg tab; 250mg chew 
tab; 125/5, 250/5, 400mg/5mL 
susp 

Amox/Clav (Augmentin) 250,500, 
875 mg tab; 125/5, 200/5, 
400/5, 600mg/5mL susp 

Anastrozole (Arimidex) 1mg tab 
Antipyrine/Benzocaine (A/B Otic) 

Otic soln 
Apixaban (Eliquis) 2.5, 5 mg tabs 
Aripipazole (Abilify) 2, 5, 10, 15, 

20, 30mg  
Aspirin/Dipyridamole (Aggrenox) 

25/200mg 
Atenolol (Tenormin) 25, 50, 100mg 

tab 
Atenolol/Chlorthalidone 

(Tenoretic) 50/25, 100/25mg 
tab 

Atomoxetine (Strattera) 10, 18, 25, 
40, 60, 80, 100mg cap 

Atorvastatin (Lipitor) 10, 20, 40, 
80 mg tab 

Azathioprine (Imuran) 50 mg tab 
Azelastine (Astelin) 0.1% nasal 

spray 

Azithromycin (Zithromax) 250, 
500mg tab, 1gm packet; 100/5, 
200/5mL susp 

B-12 Vitamin 1000 mcg/ml  
Bacitracin 500U/gm opht oint; 

topical oint 
Baclofen (Lioresal) 10mg tab 
Benazepril (Lotensin) 5, 10, 20, 40 

mg tab 
Benzonatate (Tessalon) 100mg 

Pearls 
Benztropine (Cogentin) 0.5, 1, 2mg 

tab 
Betamethasone/Clotrimazole 

(Lotrisone) 0.05%/1% cream 
Betaxolol (Betoptic-S) 0.25% opht 

susp 
Bicalutamide (Casodex) 50 mg tab 
Bisoprolol/HCTZ (Ziac) 2.5/6.25, 

5/6.25, 10/6.25mg tab 
Brimonidine (Alphagan-P) 0.1, 

0.15, 0.2% opht 
Brompheniramine (Bromfed DM)2mg/ 

pseudophendrine 30mg/ 
dextromethorphan 10mg syrup 

Budesonide (Pulmicort) 0.25/2, 
0.5mg/2ml neb 

Bumentanide (Bumex) 0.5, 1mg tab 
Bupropion (Wellbutrin) IR 75, 

100mg tab, SR 100, 150 tab, 
XL 150, 300mg tab 

Buspirone (Buspar) 5, 10, 15mg 
tab 

Butalbital/APAP/Caffeine 
       (Fioricet) 50/325/40 mg tab 
Calcitriol (Rocaltrol) 0.25, 0.5 mcg 

cap 
Candesartan (Atacand) 16, 32mg 

tab 
Candesartan/HCTZ (Atacand 

HCTZ) 16/12.5; 32/12.5mg tab 
Captopril (Capto) 12.5, 25, 50, 100 

mg tab 
Carbamazepine (Tegretol) 100 

(chew), 200mg tab; 100/5mL 
susp, ER 400mg tab 
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Carbamide peroxide (Debrox, 
Earwax Treatment) 6.5% otic 
soln 

Carbidopa/Levodopa (Sinemet) 
10/100, 25/100, 25/250 mg 
tab, XR 50/200mg 

Carbinoxamine 4 mg tab 
Carvedilol (Coreg) 3.125, 6.25, 

12.5, 25mg tab 
Cefadroxil 250/5; 500mg cap 
Cefdinir (Omnicef) 125/5, 250/5mL 

susp; 300mg cap 
Cefpodoxime 50/5,100mg/5mL susp 
Cefprozil (Cefzil) 125/5, 250/5mL 

susp; 250, 500mg tab 
Cefuroxime (Ceftin) 250, 500mg 

tab 
Celecoxib (Celebrex) 100, 200mg 

cap 
Cephalexin (Keflex) 250, 500mg 

cap; 125/5, 250mg/5mL susp 
Cholecalciferol (Vit-D) 400, 1000 

unit tabs, 5000 unit caps 
Cholestyramine Resin (Questran) 4 

gm/scoop Regular,              
Lite (sugarfree) 

Chlorhexidine (Peridex, 
Perioguard) 0.12% oral rinse 

Chlorthalidone 25, 50mg tab 
Chlorzoxazone (Lorzone) 500 mg 
tab 
Ciclopirox topical solution 0.77, 
8%; Cream 0.77% 
Ciprofloxaxin/Dexamethasone 

(Ciprodex) 0.3/0.1% otic susp 
Ciprofloxacin (Cipro) 100, 250, 

500, 750mg tabs; susp; 0.3% 
opht soln 

Citalopram (Celexa) 10, 20, 40mg 
tabs;  

Clarithromycin (Biaxin) 125/5, 
250mg/5ml; 500mg tab 

Clidinium/Chlordiazepoxide 
(Librax) 2.5/5mg cap 

Clindamycin (Cleocin) 150, 300mg 
cap; 75mg/5ml oral sol; 1% 
top solnl; 2% vag crm 

Clindamycin/Benzoyl Peroxide 
(BenzaClin) 1%/5% top gel 

Clobetasol (Clobex) 0.05% crm, 
oint 

Clomiphene (Clomid) 50mg tab 
Clonidine (Catapres) 0.1, 0.2, 

0.3mg tab; 0.1, 0.2, 0.3 mg 
patches 

Clopidogrel (Plavix) 75mg tab 
Clotrimazole (Lotrimin) 1% top 

crm, vag crm, top soln 
Clotrimazole/Betamethasone 

(Lotrisone) 1%/0.05% cream 
Colchicine (Colcrys) 0.6mg tab 
Colestipol (Colestid) 1gm tab 
Cromolyn 4% opht soln 
Cyanocobalamin (B-12) 1000 

mcg/ml inj  
Cyclobenzaprine (Flexeril) 5, 10mg 

tab 
Cyclosporine (Gengraf) 25, 100mg 

caps; (Restasis) 0.05% opht 
soln 

Cyproheptadine (Periactin) 4mg 
tab, 2mg/5mL  

Dabigatran (Pradaxa) 75mg, 
150mg cap 

Desmopressin (DDAVP) 0.1, 0.2 
mg tab 

Desonide (Desonate) 0.05% crm, 
oint, lotion  

Dexamethasone (Decadron) 4mg 
tab 

Diclofenac 50, 75 mg tab; 
(Voltaren) 1% top gel 

Diclofenac/Misoprostol DR 
(Arthrotec) 75/0.2mg tab 

Dicloxacillin 250 cap 
Dicyclomine (Bentyl) 10, 20mg tab 
Digoxin (Lanoxin) 0.125, 0.25mg 

tab 

Diltiazem (Cardizem IR) IR 60mg 
tab; (Tiazac ER) 120, 180, 
240, 300, 360 cap 

Diphenoxylate/Atropine (Lomotil) 
0.025/2.5mg tab 

Divalproex (Depakote) sprinkle 
125mg cap, DR 125, 250, 
500mg, ER 250, 500mg tab 

Donepezil (Aricept) 5, 10mg tab 
Dorzolamide/Timolol (Cosopt) 

2/0.5% opht 
Doxazosin (Cardura) 2, 4, 8mg tab 
Doxepin (Silenor) 10, 25, 50, 75, 

100mg cap 
Doxycycline {hyclate} 50, 100mg 

cap, 100mg tab 
Dulaglutide (Trulicity) 0.75/0.5, 

1.5/0.5, 3/0.5,4.5/0.5 inj 
Duloxetine (Cymbalta) 20, 30, 

60mg cap 
Empaglflozin (Jardiance) 10, 25mg 

tab 
Emtricitabine/Tenovir (Truvada) 

200mg/300mg tab 
Enoxaparin (Lovenox) 30/0.3, 

40/0.4, 60/0.6, 80/0.8, 100/1, 
120/0.8, 150mg/1mL inj  

Epinephrine (Epipen Jr, Epipen)  
0.15, 0.3mg inj 

Ergocalciferol (Calciferol) 1.25mg 
(50,000units) cap 

Erythromycin 250mg (as Stearate) 
Erythromycin (EES) 200mg/5ml  
Erythromycin Base DR 250mg tab  
Erythromycin Stearate 250mg tab 
Erythromycin 0.5% opht oint  
Erythromycin 2% top soln 
Erythromycin/Sulfisoxazole 200-

600/5mL susp 
Escitalopram (Lexapro) 5, 10, 

20mg tab 
Esomeprazole (Nexium) 20,40mg 

cap 
Estradiol (Estrace) 1, 2mg tab, 

(Yuvafem) 10mcg vag tab), 
(Estrace) 0.1mg/g cream 
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Estradiol patch (Climera) 0.0375, 
0.025, 0.05, 0.075, 0.1mg 

Estradiol (Divigel) 0.1% Gel; 0.5, 
1mg pck 

Estradiol/Norethindrone 
(CombiPatch) 0.14/0.05, 
0.25mg/0.05mg patch 

Estrogen Conj 0.3, 0.45, 0.625, 0.9, 
1.25mg tab 

Estrogen Conj/Medroxy-
progesterone (Prempro) 
0.3/1.5, 0.45/1.5, 0.625/2.5, 
0.625/5 mg tab 

Estrogen vag crm (Premarin) 
0.625mg/gm 

Ethambutol (Myambutol) 100, 
400mg tab 

Exenatidine (Bydureon BCise) 
2mg/0.85ml inj 

Ezetimibe (Zetia) 10mg tab 
Famotidine (Pepcid) 20, 40mg tab 
Felodipine (Plendil) 2.5, 5, 10mg 

tab 
Fenofibrate (Tricor) 48, 54, 67, 

134, 145, 160, 200mg tab 
Ferrous Sulfate 15mg/ml infant 

drops 
Finasteride (Proscar) 5mg tab 
Fish Oil 1000mg cap 
Flavoxate 100 mg tab 
Fluconazole 150, 200mg tab 
Fludrocortisone 0.1 mg tab 
Fluocinolone 0.01% top soln 
Fluocinonide 0.05% crm, oint  
Fluorometholone 0.1% opht susp  
Fluorouracil 5% cream  
Fluoxetine 10, 20, 40mg cap; 

20mg/5mL soln 
Fluticasone (Flonase) 50 mcg 

nasal spray; (Flovent HFA) 
44, 110, 220 mcg; 
 (Flovent Diskus) 50, 100, 250 
mcg 

Fluticasone/Salmeterol (Advair, 
Wixela) Diskus 100/50, 

250/50, 500/50; HFA 45/21, 
115/21, 230/21 

Fluticasone/Umeclidinium/ 
       Vilanterol (Trelegy Ellipta) 

100/62.5/25 mcg inhaler  
Folic Acid 1mg tab 
Fosinopril 10, 20, 40mg tab 
Furosemide (Lasix) 20, 40, 80mg 

tab; 10mg/mL 
Gabapentin (Neurontin) 100, 300, 

400, 600, 800mg 
Gatifloxacin 0.5% opth sol 
Gemfibrozil (Lopid) 600mg tab 
Gentamycin (Gentak) 0.3% opth 

oint, soln  
Glimepiride (Amaryl) 1, 2, 4 mg 

tab 
Glipizide (Glucotrol) 5, 10mg tab 
Glipizide XL (Glucotrol XL) 5, 

10mg tabs 
Glucagon 1mg inj   
Glyburide (Glynase) 1.25, 1.5, 2.5, 

3, 5, 6mg 
Glyburide/Metformin (Glucovance) 

1.25/250, 2.5/250, 5mg/500mg 
tab 

Glycerin 1.2gm pediatric supp 
Griseofulvin (Gris-PEG) 500mg, 

125/5 susp (microsize); 125, 
250, 500mg tab 
(ultramicrosize);  

Guanfacine ER (Intuniv) 1, 2, 3, 4 
mg tab 

Haloperidol (Haldol) 0.5, 2, 5mg 
tab 

HCTZ (Microzide) 12.5, 25, 50mg 
tab 

Hydralazine (Apresoline) 10, 25, 
50, 100mg tab 

Hydrochlorothiazide (Microzide) 
12.5, 25,50mg 

Hydrochlorothiazide/Triamterene 
(Maxzide) 25/37.5, 50/75mg 
tab 

Hydrocortisone 1% top crm,2.5% 
oint; 2.5% top crm, 2.5% 
rectal crm, 25mg sup 

Hydrocortisone valerate 0.2% crm 
Hydrocortisone/Pramoxine 

2.5%/1% cream (Analoram 
HC) 

Hydroxychloroquine (Plaquenil) 
200mg tab 

Hydroxyzine HCL (Atarax) 10, 25, 
50mg tab, 10mg/5ml syrup 

Hydroxyzine pamoate (Vistaril) 25, 
50mg tab 

Hyoscyamine (Hyosyne) 0.125mg 
tab, SL tab 

Hyoscyamine 0.1037mg/Atropine 
0.0194mg/ Scopolamine 
0.0065mg, Phenobarbital 
16.2mg (Donnatal) 

Ibandronate (Boniva) Sodium 
150mg tab 

Ibuprofen (Motrin) 400, 600, 
800mg tab 

Imipramine (Tofranil) HCl 10, 25, 
50 mg tab, Pamoate 75 mg cap 

Indomethacin (Indocin) 25, 50mg 
cap, SR 75 mg cap 

Insulins: 
Humalog (Insulin Lispro) 
Humalog Kwikpen   
Lantus (Insulin Glargine) 
Lantus Solostar Pen 
Novolin 70/30  
Novolin N (NPH)  
Novolin R (Regular) 
Novolog (Insulin Aspart) 
Novolog Flexpen 
Novolog Mix 70/30 
Novolog Mix 70/30 Flexpen 

Insulin syringes 
 31G 5/16(8mm) 1ml 
 31G 5/16(8mm) 0.5ml 
 31G 5/16(8mm) 0.3ml 
 30G 1/2(12.7mm) 1ml  

Interferon Beta-1b (Betaseron)   
      0.3mg inj 
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Ipratropium (Atrovent) 17 mcg/act 
HFA; 0.02% neb soln; 0.03, 
0.06 % nasal spray 

Ipratropium/Albuterol (Combivent) 
MDI, neb 

Isoniazid 50/5ml susp; 100, 300mg 
tab  

Isosorbide Dinitrate (Dilatrate-SR, 
Isordil Titradose) 5,10, 20, 30, 
40mg tab, ER 40mg tab 

Isosorbide Mononitrate SR (Imdur) 
30, 60, 120mg tab 

Isotretinoin (Accutane) 10, 20, 
40mg caps 

Ivermectin (Stromectal) 3mg tab 
KCl (Klor-Con) ER 8, 10, 20 mEq 

tab; 10 mEq cap; 20 mEq 
packet; 10% soln 

Ketoconazole 200mg tab, 2% 
cream, 2% shampoo 

Ketorolac (Toradol) 10 mg tabs 
Lactulose (Enulose) 10gm/15ml 

oral soln 
Lamotrigine (Lamictal) 

25,100,150,200mg tab 
Latanoprost (Xalatan) 0.005% 

Opht Soln 
Leflunomide (Arava) 10, 20mg tab 
Letrozole (Femara) 2.5mg tab 
Levalbuterol (Xopenex) 0.63, 1.25 

mg/3 ml neb 
Levetiracetam (Keppra) 

250,500,750, 1000mg tab 
Levofloxacin (Levaquin) 250, 500, 

750mg tabs; 125mg/5mL susp 
Levothyroxine (Synthroid) 25, 50, 

75, 88, 100, 112, 125, 137, 
150, 175, 200, 300 mcg tab 

Lidocaine (Xylocaine) viscous 2% 
soln, 5% patches (Lidoderm) 

Liothyronine (Cytomel) 5, 25 mcg 
tab 

Lisinopril (Zestril) 2.5, 5, 10, 20, 
30, 40mg tab 

Lisinopril/HCTZ (Zestoretic) 
10/12.5, 20/12.5, 20/25 mg tab 

Lithium (Lithobid) 150, 300mg cap 
Lithium Citrate 8mEq/5mL soln 
Loperamide (Imodium) 2mg cap 
Loratadine (Claritin) 5mg/5ml sol 
Losartan (Cozaar) 25, 50,100mg 

tab 
Losartan/HCT (Hyzaar) 100/12.5; 

50/12.5; 100/25mg tab 
Magnesium Hydroxide, 

Diphenhydramine HCl, 
Lidocaine HCl, Aluminum 
Hydroxide and Simethicone 
(Magic Mouthwash) Kit  

Meclizine (Bonine) 25mg tab 
Medroxyprogesterone (Provera) 

2.5, 5, 10mg  
Meloxicam (Mobic) 7.5, 15mg tab 
Memantine (Namenda) 10mg tab 
Mesalamine (Lialda, Pentasa) 

1.2gram tab 
Metaxalone (Skelaxin) 800mg tab 
Metformin (Glucophage) 500, 850, 

1,000mg tab, ER 500,750 mg 
tab 

Metformin/Sitagliptin (Janumet) 
50/500mg, 50/1000mg tab; XR 
50/500, 50/1000, 100/1000mg 
tab 

Methocarbamol (Robaxin) 500, 
750 mg tab 

Methotrexate (Trexall) 2.5mg tab; 
25mg/mL, 50mg/ml inj 

Methylprednisolone (Medrol) 4mg 
dose-pack 

Metoclopramide (Reglan) 10mg 
tab; 5mg/5mL liq 

Metoprolol succinate (Toprol XL) 
25, 50, 100mg tab 

Metoprolol tartrate (Lopressor) 25, 
50, 100mg tab 

Metronidazole 0.75, 1% (Metrogel) 
topical gel; 0.75% vaginal gel 

Metronidazole (Flagyl) 250, 500mg 
tab 

Minocycline (Minocin) 50, 100mg 
cap 

Mirabegron (Myrbetric) 25, 50mg 
tabs 

Mirtazapine (Remeron) 15, 30, 
45mg tab 

Misoprostol (Cytotec) 200mcg tab 
Montelukast (Singuliar) 4, 5mg 

chew tab;      10 mg tab; 4mg 
granules 

Moxifloxacin (Avelox) 400mg tabs; 
0.5% opht soln 

Mupirocin 2% (Bactroban) top 
ointment 

Mycophenolate (CellCept) 250, 
500mg  

Mycophenolic Acid (Myfortic) 
360mg tab 

Naproxen (Aleve, Naprosyn) 250, 
500mg, 550mg DS tab  

Neomycin/Polymyxin 
B/Hydrocortisone 
(Cortisporin) otic susp 

Neomycin 1.75 mg, polymyxin B 
(Neosporin) 10,000 units  
1.75/10K opht 

Niacin (B-3) 100, 500mg tab 
Niacin ER 500, 750, 1000 mg tab 
Nifedipine ER (Procardia) 30, 60, 

90mg tab 
Nitrofurantoin (Macrodantin) 50, 

100mg cap 
Nitrofurantoin SR (Macrobid) 100 

mg cap 
Nitroglycerin (Nitro-Dur) 0.1, 0.2, 

0.3, 0.4, 0.6, 0.8mg/hr patch 
Nitroglycerin (Nitrostat) 1/150 

subling tab 
Nortriptyline (Pamelor) 10, 25,  
Nystatin 100,000 U/ml oral susp, 

100,000U/gm crm, oint, pwdr 
Nystatin/triamcinolone 100,000U-

0.1%/gm crm, oint 
Ofloxacin (ocuflox) 0.3% opht soln 
Olanxapine (Zyprexa) 5mg tabs 
Omeprazole (Prilosec) 10, 20, 40 

mg cap 
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Ondansetron (Zofran) 4mg, 8mg 
tabs; 4mg/5ml sol 

Ondansetron ODT (Zofran ODT) 
4mg, 8mg tabs 

Optichamber spacing device 
Oseltamivir (Tamiflu) 75 mg caps, 

6mg/mL susp 
Oxcarbazepine (Trileptal) 160, 

300mg tab 
Oxybutynin (Ditropan) 5mg tab; 

1mg/ml soln; XL 5, 10, 15mg 
tab 

Pancrelipase (Creon) 3000U, 
6000U, 1200U, 2400U,    
3600U tab  

Pancrelipase (Zenpep) 5/17/24K 
units cap 

Pantoprazole (Protonix) 20, 40mg 
tab 

Paroxetine (Paxil) 20mg tab 
Pen needles 31G 5mm, 31G 8mm, 

nano 4mm  
Penicillin (Pen-VK) 250, 500 mg 

tabs; 250/5mL susp 
Penicillin G (Bicillin L-A) 

1,200,000 units/2ml, 2,400,00 
units/4ml syr 

Permethrin (Elimite) 5% crm 
Phenazopyridine (Pyridium) 

100,200mg tab 
Phenytoin (Dilantin) 50mg chew 

tab, 100mg ER cap, 
125mg/5ml susp 

Phytonadione (Mephyton) 5mg tab 
Pilocarpine Salagen 7.5mg tab; 

(Isopto Carpine) 1, 2, 4% 
ophth soln, 4% ophth gel 

Pimecrolimus (Elidel) 1% cream 
Pioglitazone (Actos) 15, 30, 45 mg 

tab 
Podofilox (Condylox) 0.5% top 

soln 
Polyethylene Glycol-Electrolyte 

Solution (CoLyte, Golytely, 
MoviPrep) powder mix to 
4000ml 

Potassium Chloride ER 8, 10, 20 
mEq tab; 10 mEq cap; 20 mEq 
packet; 10% soln 

Pramipexole (Mirapex) 0.125, 
0.25, 0.05, 0.75, 1, 1.5mg tab 

Pravastatin (Pravachol) 10, 20, 40, 
80mg tab 

Prazosin (Minipress) 1, 2, 5mg cap 
Prednisolone (Pred Mild, Fred 

Forte) 0.12%, 1% opht susp 
Prednisolone (Orapred) 15mg/5ml 

soln 
Prednisone (Deltasone) 1, 5, 10, 

20mg tab; 5, 10 [21 & 48 tab 
pack] mg dose packs 

Prenatal Vitamin w/minerals 
Prevident 5000 Plus toothpaste, 

1.1% gel toothpaste 
Primaquine 26.3mg tab 
Primidone (Mysoline) 250mg tab 
Probenecid 500mg tab 
Prochlorperazine (Compro) 10mg 

tab 
Progesterone (Prometrium) 100, 

200mg cap 
Promethazine (Phenergan) 25mg 

tab; 12.5, 25mg supp; 
6.25mg/5mL soln 

Propranolol (Inderal) 10, 20, 40mg 
tab; LA 60, 80, 120, 160mg  

Propylthiouracil 50mg tab 
Pseudoephedrine (Sudafed) 30mg 

tab 
Pyrazinamide (Tebrazid) 500mg 

tab 
Quetiapine (Seroquel) 25, 50, 100, 

200, 300, 400mg tab; ER 50, 
150, 200, 300, 400mg tab 

Quinidine gluconate 324 mg tab 
Rabies Immune Globulin (human) 

(KEDRAB) 150IU/ml 
Raloxifene (Evista) 60mg tab 
Raltegravir (Isentress) 400mg  
Ramipril (Altace) 1.25, 2.5, 5, 

10mg cap 
Rifampin (Rifadin) 300mg cap 

Risperidone (Risperdal) 0.25, 0.5, 
1, 2, 3, 4mg tab 

Rivaroxaban (Xeralto) 2.5, 5, 10, 
15, 20 mg tab  

Rizatriptan (Maxalt) 5, 10mg; MLT 
5, 10mg tab  

Roflumilast (Daliresp) 500 mcg tab 
Ropinirole (Requip) 0.25, 0.5, 1, 2, 

3, 4, 5mg tab 
Rosuvastatin (Crestor) 5, 10, 20, 

40mg tab 
Salmeterol (Serevent) 50 mcg/inh 

diskus 
Salsalate 500, 750mg tab 
Scopolamine (Buscopan) 

1.5mg/72hr patch 
Selenium sulfide 2.5% lotion 

(suspension) 
Sertraline (Zoloft) 25, 50, 100mg 

tab; 20mg/mL liq 
Sildenafil (Viagra) 25, 50, 100mg 

tab 
Silver sulfadiazine (Silvadene) 1% 

cream 
Simvastatin (Zocor) 5, 10, 20, 40, 

80 mg tab 
Sirolimus (Rapamune) 0.5, 1, 2mg 

tab  
Sitagliptin (Januvia) 25, 50, 100mg 

tab 
Sitagliptin/Metformin (Janumet) 

50/500mg, 50/1000mg tab, XR 
50/500, 50/1000, 100/1000mg 
tab 

Sodium Chloride 0.9% inh amps 
Sodium Chloride 5% opht oint/sol  
Sodium Phosphates Enema, 

pediatric enema (Fleet Enema, 
Fleet Pedialax) 

Solifenacin (Vesicare) 5,10mg tab 
Sotalol (Betapace) 80, 120, 160, 

240 mg tab 
Spacer, inhalation device; with 

mask (S, M, L); without mask 
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Spironolactone (Aldactone) 25, 50, 
100mg tab 

Sucralfate (Carafate) 1g tab; 
1g/10ml susp 

Sulfacetamide (Bleph-10)10% opht 
soln  

Sulfamethoxazole/Trimethoprim 
(Bactrim) SS tabs (400/80mg); 
DS tabs (800/160mg); 
200/40/5mL susp  

Sulfasalazine (Azulfidine) 500mg 
tab; XR 500mg tab 

Sumatriptan (Imitrex) 25, 50, 
100mg tab; 6mg Autoinjector 
(2/kit); 20mg nasal spray 

Sumatriptan/Naproxen (Treximet) 
85/500mg# 

Syringes SQ  
        25G x 5/8 3ml 
        26G x 5/8 3ml 
Syringes IM  
        25G x 1½ 3ml  
        21G x 1½ 3ml 
Tamoxifen (Soltamox) 10, 20mg tab   
Tamsulosin (Flomax) 0.4 mg cap 
Telmisartan (Micardis) 20, 40, 80 

mg tab 
Telmisartan/HCTZ (Micardis HCT) 

12.5/40, 12.5/80, 25/80mg tab 
Terazosin (Hytrin) 1, 2, 5, 10mg 

cap 
Terbinafine (Lamisil) 250mg tab 
Terconazole 0.4% vag cream 
Theophylline XR (Theo-24) (24hr) 

200, 300, 400mg cap 
Thyroid (Armour Thyroid) 15, 30, 

60mg tab 
Ticagrelor (Brilinta) 60, 90 mg tab 
Timolol 0.5% (Timoptic) opht soln; 

0.5% opht GFS 
Tiotropium (Spiriva) 18 mcg/inh 

inhaler 
Tizanidine (Zanaflex) 2, 4mg tab 
Tobramycin (Tobrex) 0.3% opht 

soln, oint 

Tobramycin/Dexamethasone 
(Tobradex) 0.3/0.1% opht 
soln, oint 

Tolterodine ER (Detrol LA) 2, 4 mg 
cap 

Topiramate (Topamax) 25, 50, 100, 
200mg tab 

Tranexamic Acid (Lysteda) 650mg 
tab 

Trazodone 50,100,150,300mg tab 
Tretinoin 0.025%, 0.05%, 0.1% 

cream; 0.025%, 0.1% gel 
Triamcinolone (Triderm, 0.1% top 

crm, oint, oral paste  
Triamcinolone/Nystatin top cream 
Triamterene/HCTZ (Maxzide) 

25/37.5, 50/75mg tab 
Trifluridine (Viroptic) 1% opht 

soln 
Trihexyphenidyl 2mg tab,  
Trimethoprim/Polymyxin B 

(Polytrim) ophth soln   
Umeclidinium/vilanterol (Anoro 

Ellipta) 62.5/25 mcg  
Valacyclovir (Valtrex) 500mg, 1gm 

tab 
Valproic acid (Depakene) 250/5mL 

soln 
Valsartan (Diovan) 40, 80, 160, 

320 mg tab 
Valsartan/HCTZ (Diovan HCTZ) 

80/12.5,160/12.5, 160/25, 
320/12.5, 320/25 mg 

Varenicline (Chantix) 1mg tab 
Starter/Cont pck#; 0.5, 1 mg 
tabs maintenance  

Venlafaxine (Effexor) IR 25 mg 
tab; SR 37.5, 75, 150 mg cap; 
ER 225 mg tab 

Verapamil (Calan) 80 mg tab; 
(Verelan) SR 120, 180, 240 mg 
tab 

Viscous Lidocaine 2% oral soln 
Vitamin D3 400, 1000 unit tabs 

5000 unit caps 

Warfarin (Coumadin) 1, 2, 2.5, 3, 
4, 5, 6, 7.5, 10mg tab 

Zaleplon (Sonata) 5, 10 mg 
Ziprasidone (Geodon) 20, 40, 60 

80mg Cap 
Zolmitriptan (Zomig) 2.5, 5mg; 

ZMT 2.5, 5mg tab# 
 
 
BIRTH CONTROL DRUG 
ITEMS 
*product name/manufacture may vary 
based on product availability 
 
Ethinyl estradiol 0.02 mg and 

desogestrel 0.15 mg (Azurette) 
[21 active] tablets 

Ethinyl estradiol 0.02 mg and 
drospirenone 3 mg (Loryna) 
[24 active and 4 inactive] 
tablets   

Ethinyl estradiol 0.02 mg and 
levonorgestrel 0.1 mg 
(Larissa) [21 active and 7 
inactive] tablets 

Ethinyl estradiol 0.02 mg and 
norethindrone acetate 1 mg 
(Microgestin FE 1/20) [21 
active and 7 ferrous fumarate 
75 mg] tablets  

Ethinyl estradiol 0.025 mg and 
norgestimate 0.18 mg {7tabs}; 
Ethinyl estradiol 0.025 mg and 
norgestimate 0.215 mg 
{7tabs}; Ethinyl estradiol 
0.025 mg and norgestimate 
0.25 mg {7tabs} (Tri-Lo-
Sprintec) [total 21 active and 
7 inactive] tablets  

Ethinyl estradiol 0.03 mg and 
desogestrel 0.15 mg 
(Emoquette) tablets 

Ethinyl estradiol 0.03 mg and 
drospirenone 3 mg (Ocella) 
[21 active and 7 inactive] 
tablets  
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Ethinyl estradiol 0.03 mg and 
levonorgestrel 0.15 mg 
(Jolessa) [84 tablets and 7 
inactive] tablets  

Ethinyl Estradiol/ Levonorgestrel  
0.03mg/0.15mg (Levora) 
tablets 

Ethinyl estradiol 0.03 mg and 
levonorgestrel 0.15 mg 
{84tabs}; ethinyl estradiol 
0.01 mg {7tabs} (Seasonique) 
tablets  

Ethinyl estradiol 0.03 mg and 
levonorgestrel 0.05 mg {6 
tabs}; Ethinyl estradiol 0.04 
mg and levonorgestrel 0.075 
mg {5 tabs};  Ethinyl estradiol 
0.03 mg and levonorgestrel 
0.125 mg {10 tabs}; (Trivora) 
[total 21 active and 7 inactive] 
tablets  

Ethinyl estradiol 0.03 mg and 
norethindrone acetate 1.5 mg 
(Microgestin FE 1.5/30) [21 
active and 7 ferrous fumarate 
75 mg] tablets  

Ethinyl estradiol 0.03 mg and 
norgestrel 0.3 mg (Low-
Ogestrel) [21 active and 7 
inactive] tablets  

Ethinyl estradiol 0.035 mg and 
ethynodiol diacetate 1 mg 
(Zovia 1/35E) [21 active and 7 
inactive] tablets 

Ethinyl estradiol 0.035 mg and 
norelgestromin 0.15mg 
(Xulane) patch 

Ethinyl estradiol 0.035 mg and 
norgestimate 0.25 mg 
(Previfem) [21 active and 7 
inactive] tablets  

Ethinyl estradiol 0.035 mg and 
norgestimate 0.18 mg {7tabs}; 
Ethinyl estradiol 0.035 mg and 
norgestimate 0.215 mg 
{7tabs}; Ethinyl estradiol 

0.035 mg and norgestimate 
0.25 mg {7tabs}; (Tri-
Previfem) [total 21 active and 
7 inactive] tablets  

Ethinyl estradiol 0.035 mg and 
norethindrone 1 mg (Nortrel 
1/35) [21 active and 7 
inactive] tablets 

Ethinyl estradiol 0.035 mg and 
norethindrone 0.5 mg {7tabs}; 
Ethinyl estradiol 0.035 mg and 
norethindrone 0.75 mg 
{7tabs}; Ethinyl estradiol 
0.035 mg and norethindrone 1 
mg {7tabs} (Nortrel 7/7/7) 
[total 21 active and 7 inactive] 
tablets 

Ethinyl estradiol 0.05 mg and 
norgestrel 0.5 mg (Ogestrel) 
[total 21 active and 7 inactive] 
tablets 

Levonorgestrel (Plan B One-Step) 
1.5mg tablet 

Norethindrone 0.35 mg (Nora-BE) 
tablets 

 
 
OVER-THE-COUNTER (OTC) 
DRUG ITEMS  
*Available at the 2 MDG Pharmacy ONLY 
with a valid prescription. 
*Available to all for purchase at Base  
Exchange, Commissary or civilian 
 drugstore. 
 
Acetaminophen (Tylenol) 325mg 

tab; 160/5mL soln 
Ammonium lactate 12% lotion  
Aspirin (Enteric Coated) 81,325mg 

tab 
Blood Glucose Monitor: 
 FreeStyle Freedom Lite, test 

strips 50 count box 
Calcium (oyster shell) + Vit D3 

500mg/200IU tab 
Capsaicin 0.025% cream 
Cetirizine (Zyrtec) 5, 10mg tab; 

       1mg/ml soln 
Daily Multivitamin 
Diphenhydramine (Benadryl) 25mg 

cap; 12.5mg/5ml liq 
Docusate (Colace) sodium 100 mg 

cap 
Eucerin cream 
Fexofenadine (Allegra) 180 mg 

tabs; 6mg/ml soln 
Ferrous Sulfate 325mg tab 
Fluticasone (Flonase)) 50 mcg 

nasal spray 
Guaifenesin (Mucinex) 600mg tab 
Guaifenesin/Dextromethorphan 

(Robitussin DM) 100-
10mg/5ml syrup 

Ibuprofen (Childrens Motrin) 
100mg/5ml liq 

Lactobacillus with Inulin 
(Probiotic) granules, caps 

Lancets: FreeStyle (100 count); 
Thin (200 count) 

l-methylfolate/pyridoxal 5’-
phosphate/methylcobalamin 
caps 

Loratadine (Claritin) 10mg tab 
Magnesium Oxide (Mag-Oxide) 

400mg tab 
Neosporin (Triple Antibiotic 

Ointment) 300/3.5/5K top oint 
Nicotine gum 2 mg 
Nicotine patch 7, 14, 21mg 
Olopatadine (Patanol) 0.1% opht 

sol 
Oxymetazoline (Afrin) 0.05% nasal 

spray 
Polyethylene Glycol 3350 PEG 

(Miralax) 238gm, 510gm 
powder btl 

PolyVitamin infant drops 
Refresh Celluvisc (unit dose) 
Refresh Plus (unit dose) 
Refresh Tears 
Zinc Oxide ointment 1 lb 
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CONTROLLED SCHEDULE 
 III-V PRESCRIPTION DRUG 
 ITEMS 
*Federal, state and local laws apply as do 

DoD clinic policies and professional 
pharmacy discretion. 

  
Alprazalam (Xanax) 0.25, 0.5, 1mg 

tab 
APAP/Codeine (Tylenol #3) 300-

30mg tab; 120-12mg/5ml 
elixir 

Buprenorphine (Butran) 5, 15, 20 
mcg patches 

Butalbital/Aspirin/Caffeine 
(Fiorinal) 50/325/40 mg cap 

Clonazepam (Klonopin) 0.5, 1 mg 
tab 

Clonazepam ODT (Klonopin ODT) 
0.125 mg tab 

Diazepam (Valium) 5mg tab  
Diphenoxylate/atropine (Lomotil) 

2.5/0.025 mg tab 
Drobonabinol (Marinol) 5mg tab 
Esterified estrogen/methyltesto-

sterone  (Covaryx HS) 
0.625/1.25 mg 

Eszopiclone (Lunesta) 1,2,3 mg tab  
Guaifenesin/codeine 

(RobitussinAC) 100mg/10mg 
5ml sol 

Guaifenesin/codeine/Pseudoephedr
in 200/10/30mg 5ml sol 

Lacosamide (Vimpat) 100mg 
Lorazepam (Ativan) 0.5, 1mg tab 
Modafinil (Provigil) 100, 200mg 

tab  
Phenobarbital (Luminal) 15, 30, 

32.4, 60, 97.2 mg tab; 
20mg/5ml elixir 

Phentermine (Adipex) 37.5mg tab 
Pregabalin (Lyrica) 25, 50, 75, 

100, 150, 200, 300mg  
Temazepam (Restoril) 7.5, 15, 30 

mg cap 

Testosterone (Fortesta) 10mg; 2% 
gel pump; 200mg/ml 

Testosterone (Androderm) 2, 4 mg 
patch 

Testosterone (Testim) 25mg/2.5g 
gel 

Tramadol (Ultram) 50mg tab  
Triazolam (Halcion) 0.25 mg tab 
Zaleplon (Sonata) 5, 10 mg cap  
Zolpidem (Ambien) 5, 10 mg tab 
Zolpidem CR (Ambien CR) 6.25, 

12.5mg 
 
 
CONTROLLED SCHEDULE 
 II PRESCRIPTION DRUG 
 ITEMS 
*Federal, state and local laws apply as do 

DoD clinic policies and professional 
pharmacy discretion.  

  
Amphetamine/dextroamphetamine 

IR (Adderall IR) 5, 10, 15, 20, 
30 tab; (Adderall XR) 5, 10, 
15, 20, 25, 30 mg cap 

Carisoprodol (Soma) 350 mg tab 
Codeine Sulfate 30 mg tab 
Dexmethylphenidate (Focalin XR) 

5, 10, 15, 20, 25, 30, 35 mg 
cap; (Focalin IR) 10mg tab 

Dextroamphetamine (Dex5) 5mg 
tab 

Fentanyl (Duragesic) 12mcg/hr, 
25mcg/hr patch 

Hydrocodone (Hysingla ER) 30, 40 
mg tab; (Hysingla XR) 20mg 
tab 

Hydrocodone/APAP (Norco) 5/325, 
7.5/325, 10/325 mg tab; 7.5-
325mg/15ml soln 

Lisdexamfetamine  (Vyvanse) 10, 
20, 30, 40, 50, 60 ,70 mg cap 

Meperidine (Demerol) 50mg tab 
Methylphenidate (Metadate CD) 

10, 20, 30, 40 mg cap 
Methylphenidate (Ritalin LA) 10, 

20mg caps 

Methylphenidate (Ritalin) 5, 10, 20 
mg tab; (Concerta ER) 18, 27, 
36, 54 mg cap; (Quillivant XR) 
5mg/ml suspension; (Aptensio 
XR) 15, 30, 40, 50 mg cap 

Morphine (Contin IR) 15, 30 mg 
tab; (MS Contin SR) 15, 30, 
60, 100, 200 mg tab 

Oxycodone IRn (Oxycontin) 5, 10, 
20 mg tab 

Oxycodone/APAP (Percocet) 
5/325, 7.5/325, 10/325 mg tab 

 
 
 
 
 
 
 
 
 
 
 


	Acyclovir (Zovirax) 200 cap; 400, 800 tab, 200/5mL susp; 5% ointment
	AeroChamber

	Amoxicillin (Amoxil) 250, 500mg cap; 875mg tab; 250mg chew tab; 125/5, 250/5, 400mg/5mL susp
	Betaxolol (Betoptic-S) 0.25% opht susp
	Brimonidine (Alphagan-P) 0.1, 0.15, 0.2% opht
	Budesonide (Pulmicort) 0.25/2, 0.5mg/2ml neb
	Buspirone (Buspar) 5, 10, 15mg tab
	Candesartan (Atacand) 16, 32mg tab
	Cephalexin (Keflex) 250, 500mg cap; 125/5, 250mg/5mL susp
	Chlorhexidine (Peridex, Perioguard) 0.12% oral rinse
	Chlorthalidone 25, 50mg tab
	Clindamycin (Cleocin) 150, 300mg cap; 75mg/5ml oral sol; 1% top solnl; 2% vag crm
	Colestipol (Colestid) 1gm tab
	Cyclobenzaprine (Flexeril) 5, 10mg tab
	Finasteride (Proscar) 5mg tab
	Fluconazole 150, 200mg tab
	Gabapentin (Neurontin) 100, 300, 400, 600, 800mg
	Gemfibrozil (Lopid) 600mg tab
	Glyburide (Glynase) 1.25, 1.5, 2.5, 3, 5, 6mg

	Griseofulvin (Gris-PEG) 500mg, 125/5 susp (microsize); 125, 250, 500mg tab (ultramicrosize);
	Hydralazine (Apresoline) 10, 25, 50, 100mg tab
	Ibandronate (Boniva) Sodium 150mg tab
	Ibuprofen (Motrin) 400, 600, 800mg tab

	Isoniazid 50/5ml susp; 100, 300mg tab
	Lactulose (Enulose) 10gm/15ml oral soln
	Lisinopril (Zestril) 2.5, 5, 10, 20, 30, 40mg tab

	Meloxicam (Mobic) 7.5, 15mg tab
	Methocarbamol (Robaxin) 500, 750 mg tab
	Methotrexate (Trexall) 2.5mg tab; 25mg/mL, 50mg/ml inj
	Nifedipine ER (Procardia) 30, 60, 90mg tab
	Nitroglycerin (Nitrostat) 1/150 subling tab
	Phenytoin (Dilantin) 50mg chew tab, 100mg ER cap, 125mg/5ml susp
	Prenatal Vitamin w/minerals
	Promethazine (Phenergan) 25mg tab; 12.5, 25mg supp; 6.25mg/5mL soln
	Rizatriptan (Maxalt) 5, 10mg; MLT 5, 10mg tab
	Scopolamine (Buscopan) 1.5mg/72hr patch
	Selenium sulfide 2.5% lotion (suspension)
	Spironolactone (Aldactone) 25, 50, 100mg tab
	Tamoxifen (Soltamox) 10, 20mg tab
	Warfarin (Coumadin) 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10mg tab

